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JIAJAINT, CO,, LTD,
NO. 200, SEC. 1, HESHUN RD., GUEI REN TOWNSHIP, TAINAN, TAIWAN

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CLIENT AS:

OVERALL RATING
v | PASS
FAIL
Bauer Hockey
VENDOR: Jia Ja Int Co., Ltd.
SAMPLE DESCRIPTION : PE Foam
COLOR: (1)Black (2)Red (3)White
STYLE/NTEM NO: C-1206/C1207/RE-1207
MATERIAL COMPOSITION: PE
ORDER NO: | .
END USE: /
SAMPLE RECEIVING DATE Dec 02, 2010
TEST PERFORMING DATE : Doc 07, 2010 gl
TEST PASS FAIL FAILED RESULT
FORMALDEHYDE v
TOTAL CADMIUM v
TOTAL LEAD v
TOTAL CHROMIUM INFO ONLY
TOTAL MERCURY v
DISPERSE DYES v
ORGANOTIN COMPOUNDS v

PASS = Meets Bauer Hockey Performance Standard.

FAIL = Fails to meet Bauer Hockey Porformance Standard,

INFO ONLY = Screening level only. If total Chromium found > 3mg/kg in leather/coated leather, analyze for
Chromium VI.

THIS TEST REPORT REPLACES THE ORIGINAL ONE KE/2010/C0268, THE ORIGINAL TCST REPORT
KE/2010/C0268 WAS INVALID,

Jerry Tung‘m

Signed for and on behal
$GS Talwan Limited
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Note: Conclusions on pass / fail are based on the test result from the actual sampling of the
received sample(e).

The composite sampling method is basad on the client's special request and is a modification
from the testing standard.

For 2-composite mix with rasults exceeding one half of the relevant raquirements or 3-
composite mix with results exceeding one third of the relevant requirements, the composite
sample may have the possibility of one or more components that can lead to a failure result, it
is recommended to test on individual basis.

Tested Component Liat / List of Materials

Component No. Component Description
1 Black PE Foam
2 Red PE Foam
3 White PE Foam
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woL | _BAUER REL TEST RESULTS
SUBSTANCE METHOD (marka) | REQUIREMENT mglkg)
ahg (mglkg) 1 3
FORMALDEHYDE 1SO 14184-1 20 <76 n.d. n.d. n.d.
PASS/FAIL BAUER RSL PASS PASS | PASS
MDL BAUER RSL TEST RESULTS
SUBSTANCE METHOD o) | REQUIREMENT (mg/kg)
(mglkg (mgrkg) 142+3
TOTAL CADMIUM ENV 1122 /ICP-MS | _ 0.1 <76 n.d.
PASS/FAIL BAUER RSL PASS
MDL BAUER RSL TEST RESULTS
SUBSTANCE METHOD (mg/kg) | REQUIREMENT (ma/kg)
g%g (mglkg) 14243
TOTAL LEAD TOTALIgL(f;g' I/ 1 <90 9.92mg/kg
PASSIFAIL BAUER RSL ‘ “PASS
MDL BAUER RSL TEST RESULTS
SUBSTANCE METHOD (maikg) | REQUIREMENT (mgrkg)
9 | (mgikg) 14243
TOTAL DIGESTION /
| TOTAL CHROMIUM 5 gk 3 <3 nd.
PASS/FAIL BAUER RSL ; INFO ONLY
SUBSTANCE METHOD MRk Rﬁéﬂﬁaﬁgﬁr ( gzlkg)
m
(mg,kg) (mML +243
TOTAL MERCURY TOTALl g:f;gﬂo” 3 [ n.d. n.d.
PASS/FAIL BAUER RSL PASS
DL | _BAUER REL TESTRESULTS |
SUBSTANCE METHOD ety | REQUIREMENT | __.,(mglL)
2 (mg/L) G |
DISPERSE DYES - SENSITIZING
DISPERSE BLUE 1 DIN 54231 1 n.d, nd, n.d, n.d.
DISPERSE BLUE 36 DIN 54231 1 n.d, nd, n.d. n.d.
DISPERSE BLUE 106 DIN 54231 1 n.d. nd. n.d. nd.
DISPERSE BLUE 124 DIN 54231 1 n.d, nd. nd. n.d.
DISPERSE ORANGE 3 DIN 54231 1 n.d. n.d, nd. nd.
ISPERSE ORANGE 37/59/76 DIN 54231 1 n d n.d. n.d. n.d.
DISPERSE RED 1 DIN 54231 1 n.d, n.d. n.d. n.d.
DISPERSE YELLOW3 _ DIN 54231 1 n.d. n.d. n.d. nd,
PASS/FAIL BAUER RSL PASS PASS PASS
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I oL ‘BAUERRSL vy, TEST RESULT |

suesrmcs f.t‘ri'{ . METHOD 'REQUIREMENT | - %!¢  (mglkg)
SR | (mglkg) (mglkg) 1+2+3

GRGANGTIN COMPOUNDS 2 kil

TRIBUTYLTIN (TBT) I R R |

(CAS NO.56673-85-4) SRATERR i i

TRIPHENYLTIN (TPhT)

(CAS NO,068-34.8) ISO 17363 0.1 <1 n.d.

PASS/FAIL BAUER RSL PASS

NOTE 1. my/ky = ppm

NOTE 2: MDL = METHOD DETECTION LIMIT

NOTE 3: n.d. = NOT DETECTED

NOTE 4: * = Exceeds the relevant requirement of 3-composite mix.

*“End of Report*™*

nlonn atherwirn statad the results shown In this 1est repor refer onlko the nmpl.(u) tested, This t@st reporl cannol by reproduged, except o ull, withiuut prigr wiillen peornbeston of
0 Company. RaFTI£IRMA « MM R M ANEHIALZ G FTRT » 04 AR 2 m) UL © T nf ARSI -

Is dogumant is muod by the Compn subjnet 1o its General Conditions of Service printed overleaf, available on request or accessible o (698, cmﬁl'ar[h %Tmmpnm and, for
elactronic format documents, subject to Terms and Conditions for Eloctranic Documents at (,895.00! Attantlon Is drawn to t y, indemnification
ond Hunadlcli innune dafinad tharain, An holdar of thia document I advised that Information containe roon aflasts the nmmnya fintlinpga At tha lima o IM intarvantinn nnly and within
the fimits of %ﬂonl‘l Inetructions, if any, l g_mlpanyl salo responsibility is to its Client and this document does not exonerate 1pgpll%: tgn @ transaction from oxerclll All their righlu ind

mon 8,

buﬂ]mlonl under the transaction do hia documment cannot be reproduced except in full, without prior written npprova mpany. Any unnumcnzed mtlon
alaffication of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. ocg g 4

808 Teiwen Lid. | Nu.b!, Kai —Fa Road, Nancih Export Mroceasing Zono, Kaohsiung, Taiwan / 8 At 77 A8y HF Ao % tht = [ 1] *ﬁ‘t% a1 %



